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Performance

Performance of KAIFLEX

Thermal resistance (R-Value) is a unit of heat loss resistance performance
and quantifies the characteristics that impede heat transfer.

The higher the R-Value, the greater the insulation’s ability to resit heat loss.
The table below shows the R-Values of KAIFLEX SHEET in more detail.

KAIFLEX SHEET and ROLL Insulation R-Values

Wall thickness [mm] 9Imm 13mm 19mm 25mm 32mm 38mm

R-Value 0.27 0.38 0.57 0.75 0.96 1.13
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Test Reports

—— Test Report of KAIFLEX

Performance Test Result Table

KAIFLEX (Flexible Elastomeric Foam for Thermal Insulation)

Test Item Unit Standard Results Decision Test Method
Apparent Density g/cm = 0.040 0.047 Y
Thermal Conductivity _ <
[Mean Temperature (20+5)C] W/(m-k) = 0035 D Y
Water Vapor Permeance ng/(m-s-Pa) =6 3 Y
Formaldehyde emission mg/L =03 0.1 below Y
Horizontal KSM6962:2012
Aging Test - Directi % =7 -0.1 Y *MDL : HCHO
Dimensional rection - 0.1mg/L
Stability :
Vertical
[48h, (40+1) C] Dil?gc[[?gn % =7 oL v
Water Absorption g/100cn =10 0.30 Y
Compression Set
[Compression 50%, % = 30 13 Y
22h, (23+2)C]
. Applied KSM
9 <
Oxygen index % =28 40 Y ISO-4589-2 - 2017
Critical flux : - ISO 5658-2:2006
at extinguishment (CFE) kit =20 333 Y /Amd 1: 2011
Horizontal Burning _ ~ ~ KSM
Characteristics HF-1 I Y IS0 9772 :2012
Hazardous Gas test-Average - 14m 49s )
Deed stopping time m-s =9 / 14m 55s v KSF 22712021
TVOC emission mg/m =05 0.001 Y
Indoor Air Quality
Formaldehyde emission ppm = 0.05 CLo0T Y UL 2821
below
Antibacterial Test
( Escherichia coli/ o KCL-FIR-
Pseudomonas aeruginosa / % >0 el v 1003:2018

Staphylococcus aureus)

Antifungal Test
(log values) log(CFU) =30 1.0 Y
* CFU : colony forming unit

ASTMD
6329-98(2015)

%Y - Meets Standards / N - Substandard % For detailed test report number, please contact Kyunghyang
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Test Reports

Test Report of KAIFLEX

Thermal resistance 13T
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Test Report of KAIFLEX
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Test Report of KAIFLEX
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Installed Scene

Application case of KAIFLEX

Mechanical facility - Installation on PIPE
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